
Q 
BIACK 6 VEATCH 

I O  





Louisville Water Company 

Minutes 

Crescent Hill Advanced Treatment Technology Steering Group 

August 16,2005 

Present: Kay Ball, Larry Gaddis @lack & Veatch), Greg Heitzman, John Huber, Rick 
Johnstone, Susan Lehmann, Bruce Long (Black & Veatch), Heather Mackey 
(Black & Veatch), Gerald Martin, Bob Miller, Jim Smith, Karla Teasley, Steve 
Tucker, Marita Willis, and Joe Wise. 

Absent: Steve Greseth (Black & Veatch) and Jack Wang. 

Agenda and Minutes Review - Greg Heitzman 
Greg Heitzman distributed the meeting agenda, minutes from the June 7 meeting, a Treatment 
Option Selection Process chart, and a copy of the Powerpoint presentation from Black & Veatch. 
[...]
utilizes granular media filtration. This process begins with aeration followed by some softening 
and coagulation. Aeration is used to take care of the iron (J?e) and manganese (Mn) in the water. 
Bacteria are not used in the granular media filters (GMF). Alternative 1 (REIF) process diagram 
is shown below. 

Coagulation 

Page 2 of6 



Results of Detailed Evaluation - Bruce Long 
Cost comparison results of the final three alternatives are provided in the table below. 

~- - - ~  
Cost (in Millions of Dollars) - ~ -  

Alternative Capital Cost - O&M Present Worth 
A9 -- €U/BAF $138 $6.96 $233 
A6 -_ WBAC $122 $8.79 $241 
A1 -RBF $237 .- $7.23 $335 

-_- 
-___I 

Alternative 

A6 - IU/BAC 
A9 - RVBAF 

Al-RBF - 

Rick Johnstone commented that a higher capital cost combined with a lower operations and 
maintenance (O&M) cost may be preferable. The alternatives were ranked with consideration 
for the refined costs and the resulting scores are provided in the table below. 

Score 
,801 
,776 
.741 

..-- 

The costs and resulting scores provided in the tables above may change once we have the results 
of the value engineering work being done on the RBF project. The figures used for the cost 
analysis of Alternative 1 - RBF are based on the bid prices received in February. 

Recommendations - Bruce Long 
The following recommendations were made by Black & Veatch. 
- Pilot test Alternative 9 -. Rx/BAF process train. Summer is the most critical time of the 

year because we need to establish a biological population and this usually takes three to 
four months in the BAF. The pilot plant test will evaluate: 

o Ozone demand and decay 
o Bromate formation and control (We need to understand the bromide levels in the 

Ohio River, because bromate can form from bromide and ozone, which will be 
regulated in the future.) 

o BAE: loading rates, Empty Bed Contact Time (EBCT), Assimilable Organic 
Carbon (AOC, which is an indicator of potential for biological re-growth in the 
distribution system) reduction, and filtered water turbidity. (We need to 
determine the hydraulic loading rates and EBCT required for effectiveness.) 

o Filtered water quality (turbidity, AOC, taste and odor) 
o Quality versus EBCT 

- Pilot one BAC filter in parallel with the BAF filter(s) to evaluate: 

Page 3 of 6 



Black & Veatch also recommends the following: 
- 
- 

Reactivate the Zorn test well and begin water quality monitoring 
Determine RBF costs at B.E. Payne resulting from the Value Engineering exercise by 
Jordan, Jones, and Goulding Engineers 
Consider additional test wells to verify quality and quantity of the aquifer 
Verify direction to reconstituting the CHFP capacity at 180 MGD versus down-rating and 
constructing a new plant in the southwest or expanding the B.E. Payne Plant 

- 
- 

Open Discussion and Ouestions - All 
Was the taste and odor incident at the water treatment plant in Michigan due to Geosmin 
and NTB? 
Yes, and ozone is effective at breaking down Geosmin and MIB to eliminate taste and odor. 

How much would ultraviolet cost? 
Ultraviolet would cost approximately $15 million for I80 MGD capacity. 

Do we have a breakdown of costs for the r i a l  three options? 
The costs for RBF were based on bids received in February and may be reduced depending on 
the results of the value engineering workshop. Keep in mind that onlyJive alternatives can be 
scored at one time using the Criterium Decision + software. I fRBF costs were reduced, this 
alternative would be more in line with theJirst two options. Power costs greatly inj7uence the 
cost of ultraviolet. As oftoday, Black & Veatch recommends Alternative 9 -RT/BAF. 

Greg Reitzman expects to have the refined RBF costs from the Value Engineering exercise in 
September. Also, Bob Miller is working with Peggy Howell of Black & Veatch to provide a 
financial analysis using a 20 year life cycle and four percent discount rate. The analysis will 
consider the variable asset lives of the different technologies. 

What about a third treatment plant in the southwest? 
Currently, L WC doesn ’t have water demand projections to justifj, the need for a third plant in the 
southwest at this time. This option may be reconsidered in the future i f  retrofitting the CHFP 
becomes too great of a challenge or i f  Fort Knox needs an expanded supply. If a plant in the 
southwest were possible, we could consider reducing the capacity of CHFP. 

Since the alternatives use existing basins, would new concrete be poured? 
No, all options are based on using existing concrete structures. 

How many life years do we have left in the concrete at CHFP? Can we conduct a condition 
assessment at CHFP to ensure we are not investing in a structure that may not have enough 
asset life to accommodate the retrofit? 
John Huber stated, “The real question is: In 20 years, what reinvestments would we need to 
make? All assets have direrent life cycles.” We should also compare quality versus cost for 
granular activated carbon (GAC) and anthracite. Greg Heitzman commented that even with 
RBF, we still need the same footprint due to sofiening requirements. We could use a smaller 

Page 4 of 6 



footprint, but then we would need to look at new construction scenarios. Bruce Long stated that 
a smaller footprint equates to less detention time, which makes staff uncomfortable because the 
water is so flashy. With a decreased footprint size, construction costs increase and reaction 
times decrease. Steve Tucker explained that keeping the basins is ideal because it allows for 
flexibility in the design and specijkations of the plant. 

Is the footprint for Alternative 9 - RI/BAF smaller than the footprints for Alternatives 1 
and 6? 
Yes, because we use inclined plates, which allows you to reduce the sedimentation facility by a 
factor of six. 

Are there O&M cost savings with the RBF alternative? 
Yes. Consistent water quality will reduce O&M costs (i.e. reduced manpower, chemicals, etc.). 
In addition, RBF will provide a more consistent water temperature (45 to 65 OF) reducing water 
main break and associated repair costs during winter months. 

Should we issue a Request For Proposal (RF’P) for preliminary and final design of 
Alternative 9 -- WBAF for professional contract engineering before the pilot is done? 
We should consider having the same engineering firm do the preliminary and final design of the 
project and pilot testing; this is so the engineering firm owns the data, interpretations, and 
construction accountability for the project. 

John Huber stated the Steering Group will need to reconvene one more time to finalize the 
presentation to the Board of Water Works. 

Gerald Martin still has concerns regarding the weightings that were established and assigned by 
staff members. IIe also believes the differences in construction costs and the determination of 
the depreciable lives for the tunnels and pipelines could have a significant effect on the outcome. 

Bob Miller suggested that we conduct a “run through” the software once we have final costs 
-from the RBF value engineering study. Greg Heitzman commented that if the cost weighting is 
removed or reduced to a zero factor, RBF becomes top choice. A 50 to 100 percent weighting 
change (significant) Will shift the outcome toward RBF. 

Gerald Martin asked Rick Johnstone, ‘Vhat is Metro Louisville’s perspective on the 
options and the cost differences?” 
Rick Johnstone replied, “We’re talking about a $90 million difference between one option over 
another. We can ’t eliminate cost as a factor. The Mayor wants quality water at a reasonable 
cost and believes in a balanced approach: considering one-third towards cost, one-third towards 
quality, and one-third amongst the other criteria. r f  we were a stockholder of a general 
corporation, we would want costs to be the driving factor, but because the City is the stockholder 
- quality become much more important. ” 

Gerald Martin stated reduced O&M cost and longer depreciable lives of the major components 
will improve the return for the stockholder and increase the amount of funds available for 
dividends. 

Page 5 o f 6  



Greg Heitzman recommended that the RBF project costs be updated to reflect the results of the 
Value Engineering analysis by Jordan, Jones, and Goulding, which is expected to be complete in 
September. Tn addition, Black & Veatch will revise the present worth analysis to include the 
benefit of a longer life asset (RBF) as compared to the in-plant technologies (UV, Ozone, BAE'). 
The potential cost savings from a reduction in water main breaks using RBF will also be 
evaluated. This analysis is expected to reduce the present worth spread between Alternative 1 
(RBF), Alternative 9 (RVBAF), and Alternative 6 O;UVBAC). These findings will be presented at 
the next Steering Group meeting planned in October. 

The meeting adjourned. 

Page 6 of 6' 



WATER WORKS LOUISVILLE WATER COMPANY 
CRESCENT HILL FILTRATION PLANT 

ADVANCED TREATMENT TECHNOLOGY 
1854 - 2004 

Steering Group Meeting No. 6 
October 27,2005 

Agenda 

1. 

I I .  

Ill. 

IV. 

V. 

VI. 

VII. 

OPENING COMMENTS 

AGENDA AND MINUTES REVIEW 

UPDATE ON OZONE TECHNOLOGY 

REVIEW OF FINAL THREE TREATMENT OPTIONS 

- A 9. RIVER INTAKE / OZONE / BAF 

- 

- A 1. RIVERBANK FILTRATION 

A 6. RIVER INTAKE / OZONE / BAC / UV 

UPDATED COST INFORMATION 

- 

- REVISED RANKINGS 

- SENSITIVITY ANALYSIS OF ALTERNATIVES 

CAPITAL, O&M, AND ENGINEERING COSTS 

PRESENT WORTH ANALYSIS 

RECOMMENDATIONS 

- OZONE / BAF PILOT TESTING AND PRELIMINARY 
ENGINEER1 NG 

RBF WELL TESTING AND PRELIMINARY 
ENGINEERING 

- 

John Huber 

Greg Heitzman 

Bruce Long 

Bruce Long 

Larry Gaddis 

Bob Miller 

Bruce Long 

Vlll. OPEN DISCUSSION AND QUESTIONS All 



Crescent Hill Filtration Plant 
Advanced Treatment Study 

October 27,2005 

a. 
BLACK&VEATCH 

John Huber 

1 



I 

Greg Heitzman 

Bruce Long 

2 



I 0 Unstable form of oxygen 

0 Naturally produced by: 
Lightning, ultraviolet 

0, + energy 3 0 + 0 

3 



Taste and odor control (MIB, geosmin) 
0 Oxidation of reduced inorganics (Fe,Mn,S) 
0 Color removal (NOM) 
0 Disinfection (bacteria, viruses, protozoa) 
0 Reduce formation of regulated DBPs 
0 Oxidation of SOCs (solvents, pesticides, 

EDCs) 
Microflocculation (filtration impacts) 

BLACK&VEATCH 
0 Biofiltration enhancement 

4 



Biological Filters 
Anthracite (sand) = BAF 
GAC (w or w/o sand) BAC 

0 Removes AOC (aldehydes, carboxylic 
acids, ketones, etc.) 

Target is: 
Finished water AOC c influent AOC 

0 Key design parameter is EBCT (’5 min.) 
0 BAF/BAC not yet approved by KDOW 

ELACK&VEATCH 

209 plants in operation or design in US 
0 187 plants in service by 2005 
0 25 treat surface waters with > I00 MGD capacity 

GPassaic Valley, NJ (1 20 mgd on Passaic River) 
(.-Water Works II, Detroit, MI (240 mgd on Detroit 

.“Elm Fork, Dallas, TX (330 mgd on Trinity River 

cSNWS (600 and 300 mgd - Lake Mead raw) 

River) 

-raw) 

e Fargo, ND - ozone after lime softening on river 
supply El 

BLACKaVEATCH 

5 



{p- A Distribution 

( i (  Coagulation / Filtration 
Sedimentation 

Conventional WTP Pretreatment 
Chemicals Disinfectant i!p- . I +Distribution 

uv ( :( Coagulation / Ozonation BAC 
Sedimentation Filters 

a. 
BLACK 81 VEATCH 

“Typical” Ozone I UV I BAC WTP 
i’ 

2Taste & Odor 
,+Disinfection 
-?Oxidation of color, SOCs, EDCs, Fe, and Mn 

-:Removes AOC, DBP precursors, SOCs 
(>Taste & Odor 

e Ultraviolet Disinfection 
:?Multiple barrier for bacteria 
- Cryptos po rid iu m 

e Biologically Active Carbon 

EJ 
‘vDoe~ not create DBPs BLACK & VEATCH 

6 



Ozone Increases Transmittance and Reduces UV 
costs ~- 

+No ozone 
- e ~  Ozone 

Average 9% 
increase in 

MWRA $ 29 M Capital Savings - 20% 
$ 1.7 M Operating Savings - 30% 

' m  _- 
BLACK & VEATCH 

I ~Accuracy of capital and operating costs 
s?Sharpened by bench and pilot-scale 
testing 

61 Quantify demand and decay at different times 

@Verify positive I negative impacts on upstream 
of the year 

and downstream treatment processes 

.Acceptance by staff - pilot testing and 
training are key - operators, maintenance 
staff p1 

BLACK & VEATCH 

7 



Ozone is applied to achieve multiple 
purposes concurrently 

10 ug/L may be suspect 

through pilot plant testing 

river plants - but is considered because you 
have “raised the bar” 

~Brornate is the only regulated byproduct - 

.There are KDOW issues to be addressed 

.The use of 0, for LWC is unique for large 

sIi3 
BLACK & VEATCH 

8 



LOUISVILLE WATER COMPANY 
CHFP -ADVANCED TREATMENT STUDY 

TREATMENT OPTION SELECTION PROCESS 

Established Water Quality Goals 

Evaluated Applicable Regulations 

Determined Compliance Ability of CHFP 

Selected Multiple Feasible Treatment 
Options 

Evaluated the Alternatives Using 
Decision-Facilitating Software 

El 
BLACK & VEATCH 

9 



0 T&O reduction 
0 Equivalent DBPs 
0 Equivalent AOC 
0 SOCS 
0 Nuisance organisms (zebra mussels, asiatic 

clams) 
0 Emerging contaminants 
0 Public perception 
0 Consistency 

a 
BLACK & VEATCH 

A9 - River intake with Ozone and BAF 

0 A6 - River Intake with Ozone, BAC and UV 

0 A I  - RBF with Granular Media Filtration 

BLACK&VEATC 

I O  



Biologically 
Active 
Filters 

H. 
BLACK & VEATCH 

0. 

PAC 
I 

CI, NH, 
I 1  

t gt  Reservoir Coagulation Softening Ozonation Biologically uv 
(Use al l  8, Active 

soften In 2) Carbon 
(GAC) 

la 
BLACK & VEATCH -. 

I 1  



Coagulation 

a. 
BLACK & VEATCH, 

Larry Gaddis 

12 



Capital cost revisions 

Added “Potentially Gassy” option 

0 All three alternatives: 

c Updated I revised O&M costs 

J~-- Added LWC PM costs 

Included 15% engineering costs 
El 

BLACK & VEATCH 
nr 

Alternative Capital Cost O&M 
A9 - RI with BAF $1 59 $7.68 
A6 - RI with BAClUV $141 $9.23 
A I  - RBF (Gassy) $262 $7.06 
A I  - RBF (Potentially Gassy) $233 $7.06 

A9 and A6 Capital Costs include 20% contingencies 
A I  options Capital Costs include 25% contingencies 

BLACK & VEATCH 

13 



j t Capital Cost 
1 ~ 4  O&M Cost 

0.45 = 15.75% of total 
0.45 15.75% oftotal 

Depreciated Assets 0.10 = 3.5% of total 
0 Finished Water Quality 0.35 
0 Operational Considerations 0.30 
0 Social / Environmental Issues 0.05 
0 Other Considerations 0.05 

la 
BLACKaVEATCH 

m.9 

A6 - RI with BAC/UV 0.747 
A I  - RBF (Gassy) 0.728 
A I  - RBF (Potentially Gassy) 0.748 

0 Based on Capital and O&M costs only, 
Present Worth not included 

la. 
BLACK & VEATCH 

14 



0 8  

0.76 

0.7 

0 06 

0.8 A- , 
0.00 100 2.00 3.00 4.00 6.00 8 0 0  7.00 8 0 0  8 0 0  10.0 

Walght E! 
BLACK & VEATCH 

10 

0.85 . -A9 

0 6 6 y r  0.6 

0 1 2 3 4 6 8 7 8 9 10 

15 



Bob Miller 

Crescent Hill Filtration Plant 

Advanced Treatment Study 

Economic Feas i bi I i ty 

16 



RBF cap-ex estimate has increased 
0 RBF scenarios for gaseous and potentially 

gaseous environments have been developed 
0 Consulting envineering for all projects has been 

included at 15 h of capital cost 
0 O&M has changed slightly 

BLACK & VEATCH 

I ncl u s io n of recu rri ng reve n u e-f i na nced routine 
capital 

0 Inclusion of replacement cap-ex 
0 Inclusion of salvage value 

17 



InltlalCapltal Investment - S mllllons 
Pump RBF 
Stallon Laroe Small Bulldlnps I Tunnels h Total 
Equlp. Equlp. Equlp. Slructures Plplno Wells Cost 

A1 RRF PotenUally Gassy 5.32 26.82 2 99 4223 18.73 136.30 232.39 
A1 RBF Gassy 6.27 26.82 299 42.12 18.71 16568 261.59 
A6 RliBAC 8.05 52.80 5.87 50.60 23.10 - 140.32 
A9 RIiBAF 8.05 82.40 6.94 68.67 22.68 - 15874 

Oepreclable Uves- yis 25 25 7 40 1W 100 
lnflaUonFacbr(W6yr) 3.79% 3.10% 3.10% 4.03% 3.04% 3.04% 

Note: Small Equlpment 1s esllmated to be 10% of lolal equlpment (excl pump slaUon) 

I 

I 
Recurring Operallnp Expenses - $ mllllons 

Malnt. UVPatant GAC 

A1 RRF 
A6 RllEAC 
AB RIiBAF 

Materials Power Labor Chemlcals Fee Replace Savlnes Total ----- 
0.38 2.49 2.34 1.84 rda nle (0.29) 6.77 
0.69 2.24 2.34 3.01 0.60 0.45 Ma 9.23 